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TEST REPORT

Test Report No. : CTL2303133041-WF July. 25, 2023
Date of issue

Equipment under Test : Wireless Mic

Sample No. CTL230313304-1-S001

Model /Type : M6740

Listed Models : N/A

Applicant : SHENZHEN UIBI TECHNOLOGY CO.,LTD

Address : 208, office building 4, Chongwen garden, No. 1

tangling Road, Fuguang community, Taoyuan Street,
Nanshan District, Shenzhen, China

Manufacturer : Shenzhen Zhizhuang Technology Co.,LTD
Address : 1105, 11th Floor, Building 8, Jindi Zhihui Port, N0.95
Jiaoping Avenue, Tangxia Town, Dongguan City,
China
Test result Pass *

* In the configuration tested, the EUT complied with the standards specified page 5.

The test results presented in this report relate only to the object tested.
This report shall not be reproduced, except in full, without the written approval of the issuing
testing laboratory.



V1.0 Page 4 of 44 Report No.: CTL2303133041-WF

** Modified History **

Revision Description Issued Data Report No. Remark

Version 1.0 Initial Test Report Release 2023-07-25 | CTL2303133041-WF | Tracy Qi




V1.0 Page 5 of 44 Report No.: CTL2303133041-WF

Table of Contents Page

L. SUMIMARY ..cuiiieuieiteenierteeeereensseresssseressssessssssessssssesssssssssssssessnsssessssssssssssssssssssssessssssenssssssssssssenssssssnsssssansssssansssssannane 6
1.1. TEST STANDARDS ...t e e e e e e s e s e s e s e e e s e sesesesesasasesesesasasasesasesasasesesesesesesasesesesesesesesesesens 6
1.2. TEST DESCRIPTION . ..t uuuuueueuunnnnnenenennnnnnnnnnnssessasesasesasesssssssasssasasesesssssesssssesesssesesessseseseseseseseseseseseseseseseseseseseseseseseseseses 6
1.3. TEST FACILITY 1ttt s e s e e ssesasasasesasesasesasesesesesesesesesesesesnseseseses 6
1.4. STATEMENT OF THE MEASUREMENT UNCERTAINTY 11vvvvuvurureseresessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssns 7
1.5. AUXILIARY TEST EQUIPMENT INFORMATION . 111vvvuvuverararasssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnns 7

GENERAL INFORIMATION ....tteuiitreniereenniereensierenssseressssesessssssessssssssssssssnsssssesssssssnssssssnssssssnssssssnssssssnssssssnssssssnssessansssssanssesee 8
1.6. ENVIRONNMENTAL CONDITIONS ...ettutettuetetttueeetueeetsueesssaaeesssneeessnesesssnaeesssnessssunsesssnseesssnessssnnsessnnsesssnnessssneesssnneesssnneessnnnes 8
1.7. GENERAL DESCRIPTIONOF EUT eiiuiiiiiiiiiiiiieie e e e eeetitieee e e e eeetaeeeeeeeeeaaaa e e eeessastaa e eeassssstaanesessssssnansseeessessssannsessesnsnnnnnesens 8
1.8. DESCRIPTION OF TEST MIODES AND TEST FREQUENCY .....ciitunieiiiieeettieeetttieeestteeeetueesatneessnneesssnnesssnneesssnneesssnneessnneesssnneessnnnns 9
1.9. EQUIPMENTS USED DURING THE TEST
1.10.  RELATED SUBMITTAL(S) / GRANT(S)......... .
R T |V o 1o ][ Tof Y 1 o] N N

2.  TEST CONDITIONS AND RESULTS .....iituiiitmeieiiennieirensieimensieissssiessssssssssssssssssssssssssssssnssssssnssssssnssssssnssssssnssssssnssssssnsnns 11
2.1 CONDUCTED EMISSIONS TEST .iiiiiiiieiiiiieieieteteieteteteteteteteteteteteteteteteteeeteeetetetetetereteteteretereteteretetererererererereterererererererereeen
3.2, MAXIMUM OUTPUT POWER....ttttttttiiieieieteeeieeeeeeeeeeeeereeeteeetetetetetereteterereteteteteteteteteteretetetetetetetereteterereteteterereterererererererereeen
2.2. OCCUPIED BANDWIDTH IMIEASUREMENT ..ceettiiieieieieieeeieeereeererererererereseresesesersretesesesererersrersserereresesererererersrerereresseeeerersrerens
2.3. INECESSARY BANDWIDTH. ceieieieeeiererereierereresesesesesesesesesesesesesesesesesesesesesesesesesesesesssesesesesesesesesesesesesesssssesesesesesesessseseseseses
2.4. TRANSMITTER SPURIOUS EIMISSIONS. .. uersesesesesesesesesesesesesasesesesesesssssssssssesssesssesssesesssssesssesesesesssessssssseseseseseseseseseses
2.5. FREQUENCY STABILITY 4uvvvuuuuususssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnnns
NOTE: THE REPORT TESTS ALL CHANNEL DATA, BUT THIS REPORT ONLY RECORDS THE WORST CHANNEL DATA. .....uvvvrrereeeeeeennrrereeeeeennns

3. TEST SETUP PHOTOS OF THE EUT .....ceuuiiiiieiiiiieenieiiennieisensiersensietssnsssssnnssesssnsssssnssssssnssssssnssssssnssssssnssssssnssssssnssssssnssns 38

4, EXTERNAL AND INTERNAL PHOTOS OF THE EUT ...ccuciittuiiiiienniiinnnnceinnnccienssesisnssssssnssssssnsssssanssssssnsssssanssssssnsssssanssses 39



V1.0 Page 6 of 44 Report No.: CTL2303133041-WF

1. SUMMARY
1.1. TEST STANDARDS

The tests were performed according to following standards:
FCC Rules Part 15.236: Operation of wireless microphones in the bands 54-72 MHz, 76-88 MHz,
174-216 MHz, 470-608 MHz and 614-698 MHz

ANSI C63.10:2013: American National Standard for Testing Unlicensed Wireless Devices
According to KDB 206256 D01 Wireless Microphone Certification v02.

1.2. Test Description

Test Specification clause

FCC Part 15.207 AC Power Conducted Emission PASS
FCC Part 15.236(d) RF Power Output PASS
FCC Part 15.236(f)(2) Occupied Bandwidth PASS
FCC Part 15.236(Q) Nece_ssary B_an(_jwidth PASS
ETSI EN 300 422-1v1.4.2 Spurious emissions

FCC Part 15.236(f)(3) Frequency Stability PASS

1.3. Test Facility

1.3.1 Address of the test laboratory
Shenzhen CTL Testing Technology Co., Ltd.
Floor 1-A, Baisha Technology Park, No. 3011, Shahexi Road, Nanshan, Shenzhen 518055 China

There is one 3m semi-anechoic chamber and two line conducted labs for final test. The Test Sites
meet the requirements in documents ANSIC63.10 requirements.

1.3.2 Laboratoryaccreditation

The test facility is recognized, certified, or accredited by the following organizations:
CNAS-Lab Code: L7497

Shenzhen CTL Testing Technology Co., Ltd. has been assessed and proved to be in compliance with
CNAS-CLO1 Accreditation Criteria for Testing and Calibration Laboratories (identical to ISO/IEC 17025:
2005 General Requirements) for the Competence of Testing and Calibration Laboratories.

A2LA-Lab Cert. No. 4343.01

Shenzhen CTL Testing Technology Co., Ltd, EMC Laboratory has been accredited by A2LA for
technical competence in the field of electrical testing, and proved to be in compliance with ISO/IEC
17025: 2005 General Requirements for the Competence of Testing and Calibration Laboratories and
any additional program requirements in the identified field of testing.

IC Registration No.: 9618B
CABidentifier: CN0041

The 3m alternate test site of Shenzhen CTL Testing Technology Co., Ltd. EMC Laboratory has been
registered bylnnovation, Science and Economic Development Canada to test to Canadian radio
equipment requirementswith Registration No.: 9618B on Jan.22, 2019.
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1.4. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that

there may be errors within the calibration limits of the equipment and facilities. The measurement

uncertainty was calculated for all measurements listed in this test report acc. to CISPR 16 - 4

,opecification for radio disturbance and immunity measuring apparatus and methods — Part 4:

Uncertainty in EMC Measurements® and is documented in the Shenzhen CTL Testing Technology Co.,

Ltd.quality system acc. to DIN EN ISO/IEC 17025. Furthermore, component and process variability of

devices similar to that tested may result in additional deviation. The manufacturer has the sole

responsibility of continued compliance of the device.

Hereafter the best measurement capability for CTL laboratory is reported:

Transmitter power conducted +0.57 dB (1)
Transmitter power Radiated +2.20dB Q)
Conducted spurious emission 9KHz-40 GHz +2.20dB (1)
Occupied Bandwidth +0.01ppm Q)

Radiated Emission30~1000MHz +4.10dB Q)
Radiated Emission Above 1GHz +4.32dB Q)
Conducted Disturbance0.15~30MHz +3.20dB (1)

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

1.5. Auxiliary test equipment information

TECHNOLOGY Wire Co., Ltd

Manufacturer Description Model Serial Number
SHENZHEN UIBI Portable outdoor B1200
TECHNOLOGY CO.,LTD power station
SHENZHENSUMERSON Antenna 1P/XH*100mm
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GENERAL INFORMATION

1.6. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Normal Temperature: 25°C
Relative Humidity: 55 %
Air Pressure: 101 kPa

1.7. General Descriptionof EUT

Product Name: Wireless Mic
Model/Type reference: M6740
Power supply: DC 3.0V from battery

Wireless microphone

Modulation: FSK

Group A: 580MHz -589MHz

Obeggioigrequency: Group B: 590MHz -599MHz

Channel number: 20

Channel separation: 1MHz

Antenna type: Internal Antenna
Antenna gain: 0.83dBi

Note1: For more details, please refer to the user’s manual of the EUT.

Note2: Antenna gain provided by the applicant.

Note3: The product cannot be configured to operate outside the current frequency band plan through
software configuration, Third parties are not allowed to change any software parameter configuration
of the product.
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1.8. Description of Test Modes and Test Frequency

The system is configured to test under continuous transmission conditions and transmission frequency
through the switch button control. And the number of channels provided to EUT is 20, select channel

00/05/09 for testing.

Operation Frequency List :

Group-A Group-B
Channel Frequency (MHz) Channel Frequency (MHz)
00 580 00 590
01 581 01 591
04 584 04 594
05 585 05 595
06 586 06 596
09 589 09 599

Note: The line display in grey is the channel selected to perform test.
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1.9. Equipments Used during the Test

Report No.: CTL2303133041-WF

Test Equipment Manufacturer Model No. Serial No. Calgaarl?;ion %ﬂt’rgg?en
LISN R&S ESH2-75 860014/010 | 2023/05/04 | 2024/05/03
Bilog Antenna S“nO'Cif;enceS 81 A061713 | 2023/05/05 | 2024/05/04
EMI Test Receiver R&S ESCI 1166.5950.03 | 2023/05/04 | 2024/05/03
Spectrum Analyzer Agilent N9020A US46220290 | 2023/05/05 | 2024/05/04
Spectrum Analyzer Keysight N9020A MY53420874 | 2023/05/05 | 2024/05/04
Controller EM Electronics EM 1000 060859 2023/05/05 | 2024/05/04
Horn Antenna S“”Oi:ifgfnces DRH-118 A062013 2021/12/23 | 2024/12/22
Active Loop Da Ze ZN30900A / 2021/05/13 | 2024/05/12
Antenna
Amplifier Agilent 8449B 3008A02306 | 2023/05/04 | 2024/05/03
Amplifier Agilent 8447D 2944A10176 | 2023/05/04 | 2024/05/03
Temg?rat“re’ Humi JiYu MC501 / 2023/05/09 | 2024/05/08
ity Meter
Power Sensor Agilent U2021XA | MY55130004 | 2023/05/05 | 2024/05/04
Power Sensor Agilent U2021XA | MY55130006 | 2023/05/05 | 2024/05/04
Spectrum Analyzer RS FSP 1164.4391.38 | 2023/05/05 | 2024/05/04
A;‘gi]oers;?gf" Al 8121C NS 021110854 | 2023/05/05 | 2024/05/04
Audio Analyzer R&S UPV 11902003102 | 2023105105 | 2024/05/04
Test Software
Name of Software Version
TST-PASS 1.0.5
ES-K1(Below 1GHz) V1.71
e3(Above 1GHz) 6.111221a

1.10. Related Submittal(s) / Grant(s)

This submittal(s) (test report) is intended to comply with Section 15.236 of the FCC Part 15,
Subpart C Rules.

1.11.

No modifications were implemented to meet testing criteria.

Modifications
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2. TEST CONDITIONS AND RESULTS

2.1. Conducted Emissions Test
LIMIT
FCC CFR Title 47 Part 15 Subpart C Section 15.207

Limit (dBuV)
Frequency range (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
TEST CONFIGURATION
Shielded Foorms
EUT
[ Test
+ Recewver

TEST PROCEDURE

1. The equipment was set up as per the test configuration to simulate typical actual usage per the
user’s manual. The EUT is a tabletop system; a wooden table with a height of 0.8 meters is used
and is placed on the ground plane as per ANSI C63.10:2013.

2. Support equipment, if needed, was placed as per ANSI C63.10:2013.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10:2013.

4. Ifa EUT received DC power from the USB Port of Notebook PC, the PC’s adapter received
AC120V/60Hz power through a Line Impedance Stabilization Network (LISN) which supplied
power source and was grounded to the ground plane.

5. All support equipments received AC power from a second LISN, if any.

6. The EUT test program was started. Emissions were measured on each current carrying line of
the EUT using a spectrum Analyzer / Receiver connected to the LISN powering the EUT. The
LISN has two monitoring points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were
taken: one with Line 1 connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load;
the second scan had Line 1 connected to a 50 ohm load and Line 2 connected to the Analyzer /
Receiver.

7. Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.

8. During the above scans, the emissions were maximized by cable manipulation.

w

TEST RESULTS

The EUT is battery powered and does not require this test.
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3.2. Maximum Output Power
Limit
The maximum radiated power shall not exceed the following values:

(2) In the bands allocated and assigned for broadcast television and in the 600 MHz service band: 50
mW EIRP

(2) In the 600 MHz guard band and the 600 MHz duplex gap: 20 mW EIRP.

Test Procedure

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the
Spectrum Analyzer.

Test Configuration

EUT SPECTRUM
ANALYZER

Test Results

; Output power | Ant. Gain EIRP _
Modulation Channel . Limit (dBm Result
(dBm) (dBi) (dBm) I,
CHOO 3.516 0.83 4.346 17 Pass
FM
- 17 P
(Group-A) CHO5 3.088 0.83 3.918 ass
CHO9 2.944 0.83 3.774 17 Pass
CHOO 3.185 0.83 4.015 17 Pass
FM
- 17 P
(Group-B) CHO5 3.090 0.83 3.92 ass
CHO9 2.851 0.83 3.681 17 Pass

Note: 1.The test results including the cable lose.
2. The RF cable is 50 ohm.
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Test plot as follows:

Agilent Spectrum Analyzer - Swept S4

SOluEEACE e : ALIGH AUTO

| B
Center Freq 580.000000 MHz . Avg Type: Log-Pwr
PNO: Fast (, T1rg:FreeRun Avg|Hold:>100/100 oy

IFGain:Low Atten: 30 dB DET!

Mkr1 579.949 MHz Auto Tune
3.516 dBm

Frequency

CenterFreq
580.000000 MHz

StartFreq
578.500000 MHz

StopFreq
581.500000 MHz

CF Step
300.000 kHz
Man

uto

Freq Offset
0 Hz

Center 580.000 MHz Span 3.000 MHz
#Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)
E STATUS

CHOO

Agilent Spectrum Analyzer - Swept S4

B | B ALIGN AUTO 02:0L:46 AM Jun 28, 2023

==
Center Freq 585.000000 MHz | Avg Type: Log-Pwr
PNO: Fast (,) T1rg:FreeRun Avg|Hold:>100/100 T

IFGain:Low Atten: 30 dB e
Mkr1 584.970 MHz Auto Tune
3.088 dBm

Frequency

CenterFreq
585.000000 MHz

StartFreq
583.500000 MHz

StopFreq
586.500000 MHz

CF Step
300.000 kHz
Man

uto

Freq Offset
0 Hz

Center 585.000 MHz Span 3.000 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

MSG STATUS

CHO5
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trum Analyzer - Swept SA

1<)/ : ALIGN AUTO

- EEmE

Center Freq 589.000000 MHz | Avg Type: Log-Pwr

PNO: Fast i, 1rig:FreeRun Avg|Hold:> 100100 TR
: .

IFGain:Low Atten: 30 dB

Frequency

Mkr1 588.934 MHz Auto Tune
Ref 20.00 dBm 2944 dBm

CenterFreq
589.000000 MHz

StartFreq
587.500000 MHz

StopFreq
590.500000 MHz

CF Step
300.000 kHz
Man

uto

Freq Offset
0Hz

Center 589.000 MHz Span 3.000 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

MSG STATUS

CHO09
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Agilent Spectrum Analyzer - Swept S4

B | B ALIGN AUTO 08:57:04 &M Jun 28, 2023

| B
Center Freq 590.000000 MHz . Avg Type: Log-Pwr
PHO: Fast () Trig: Free Run Avg|Hold:>100/100

IF Gain:Low Atten: 30 dB

Frequency

Mkr1 590.015 MHz Auto Tune
10 g/ Ref 20.00 dBm - oas Mz

CenterFreq
590.000000 MHz

StartFreq
588.500000 MHz

StopFreq
591.500000 MHz

CF Step
300.000 kHz

uto Man

Freq Offset
0 Hz

Center 590.000 MHz Span 3.000 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

wsG i Alignment Completed

CHOO

Agilent Spectrum Analyzer - Swept SA

R T : ALIGN £UTO

Center Freq 595.000000 MHz I Avg Type: Log-Pwr
PNO: Fast () T1hg:Free Run Avg|Hold:>100/100

IF Gain:Low Atten: 30 dB

Frequency

Mkr1 995.042 MHz Auto Tune
10 gin__Ref 20.00 dBm e iz

CenterFreq
595.000000 MHz

StartFreq
593.500000 MHz

StopFreq
596.500000 MHz

CF Step
300.000 kHz
Man

ut

(s}

Freq Offset
0 Hz

Center 595.000 MHz Span 3.000 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

MSG STATUS

CHO5
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trum Analyzer - Swept SA

1<)/ : ALIGN AUTO

- EEmE

Center Freq 599.000000 MHz | Avg Type: Log-Pwr

PNO: Fast i, 1rig:FreeRun Avg|Hold:> 100100 TR
: .

IFGain:Low Atten: 30 dB

Frequency

Mkr1 598.949 MHz Auto Tune
Ref 20.00 dBm 651 dBr

CenterFreq
599.000000 MHz

StartFreq
597.500000 MHz

StopFreq
600.500000 MHz

CF Step
300.000 kHz
Man

uto

Freq Offset
0Hz

Center 599.000 MHz Span 3.000 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

MSG STATUS

CHO09
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2.2. Occupied Bandwidth Measurement
Limit

One or more adjacent 25 kHz segments within the assignable frequencies may be combined to form a
channel whose maximum bandwidth shall not exceed 200 kHz. The operating bandwidth shall not
exceed 200 kHz.

Test Configuration

EUT SPECTRUM
ANALYZER

Test Procedure

The test shall be modulated by a 2500 Hz tone at an input level 16 dB greater than that necessary to
produce 50 percent modulation.

Test Results

. 99% OBW Limit
Modulation Channel (KH2) (KH2) Result
CHOO 61.859 200
FM
(Group-A) CHO5 61.901 200 Pass
CHO09 61.880 200
CHOO0 61.476 200
FM
(Group-B) CHO5 61.663 200 Pass
CHO09 61.862 200
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Test plot as follows:

Report No.: CTL2303133041-WF

Agilent Spectrum Analyzer - Occupied BW
S0 AC

ALIGN AUTO 09:03:26 AM Jun 28, 2023

|
Center Freq 580.000000 MHz

#IFGain:Low

— Trig: Free Run
#Atten: 30 dB

Ref 20.00 dBm

#VBW 10 kHz

Occupied Bandwidth Total Power

61.859 kHz
-9.337 kHz
68.36 kHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Center Freq: 550.000000 MHz
Avg|Hold:>10/10

Radio $td: None Frequency

Radio Device: BTS

CenterFreq
580.000000 MHz

Span 130 kHz

Sweep 24.53 ms CF Step

18.000 kHz
Man

8.30 dBm

FreqOffset

99.00 % 0 Hz

-20.00 dB

STATUS

CHOO

Agilent Spectrum Analyzer - Occupied BW

| T e e e

SENSE:IMT

ALIGN 2UTO 09:02;:18 AM Jun 28, 2023

Center Freq: 585.000000 MHz
— Trig: Free Run
#Atten: 30 dB

Center Freq 585.000000 MHz

#IFGain:Low

Ref 20.00 dBm

#VBW 10 kHz

Occupied Bandwidth Total Power

61.901 kHz
-9.196 kHz
68.38 kHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Radio 5td: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

CenterFreq
585.000000 MHz

Span 130 kHz

Sweep 24.53 ms CF Step

18.000 kHz
Man

7.92 dBm

FreqOffset

99.00 % 0Hz

-20.00 dB

STATUS

CHO5
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Agilent Spectrum Analyzer - Occupied BW

T e e e ! ALTGN AUTD 09:02:55 AM Jun 28, 2023
Center Freq 589.000000 MHz Center Freq: 589.000000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device:BTS

Ref 20.00 dBm

CenterFreq
589.000000 MHz

Span 130 kHz

CF Step
#VBW 10 kHz Sweep 24.53ms T

Man

Occupied Bandwidth Total Power 7.56 dBm

61.880 kHz

FreqOffset

Transmit Freq Error -9.125 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 68.09 kHz x dB -20.00 dB

STATUS

CHO09
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Ag,-iie|1t Spectrum Analyzer - Occupied BW
| ) ST
Center Freq 590.000000 MHz

Ref 20.00 dBm

Center 590 MHz
#Res BW 3 kHz

Occupied Bandwidth

Group-B

ALIGN AUTO 08:55:45 AM Jun 28, 2023

Center Freq: 530.000000 MHz
Avg|Held:>10/10

Trig: Free Run
#Atten: 10 dB

#VBW 10 kHz

Total Power

61.476 kHz

Transmit Freq Error
x dB Bandwidth

-7.043 kHz
68.32 kHz

OBW Power
x dB

Radio Std: None

Radio Device: BTS

Span 180 kHz
Sweep 24.53ms

7.98 dBm

99.00 %
-20.00 dB

STATUS

Frequency

CenterFreq
590.000000 MHz

CF Step
18.000 kHz
Man

Freq Offset
0 Hz

Ag,-iie|1t Spectrum Analyzer - Occupied BW
| T S e
Center Freq 595.000000 MHz

#IFGain:Low

Ref 20.00 dBm

Center 595 MHz
#Res BW 3 kHz

Occupied Bandwidth

ALIGN AUTO 08:54:34 AM Jun 28, 2023

Center Freq: 595.000000 MHz
— Trig:Free Run
#Atten: 10 dB

#VBW 10 kHz

Total Power

61.663 kHz

Transmit Freq Error
x dB Bandwidth

-7.0032 kHz
68.32 kHz

OBW Power
x dB

Radio Std: None

Avg|Held:>10/10

Radio Device: BTS

Span 180 kHz
Sweep 24.53 ms

7.76 dBm

99.00 %
-20.00 dB

STATUS

Frequency

CenterFreq
595.000000 MHz

CF Step
18.000 kHz
Man

Freq Offset
0Hz

CHO5
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Agilent Spectrum Analyzer - Occupied BW

SOl e e ! ALTGN AUTD 08:55:15 AM Jun 28, 2023

- EEmE
Center Freq 599.000000 MHz Center Freq: 599.000000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 10 dB Radio Device: BTS

Ref 20.00 dBm

CenterFreq
599.000000 MHz

Span 130 kHz

CF Step
#VBW 10 kHz Sweep 24.53ms T

Man

Occupied Bandwidth Total Power 7.16 dBm

61.862 kHz

FreqOffset

Transmit Freq Error -7.172 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 68.34 kHz x dB -20.00 dB

STATUS

CHO09
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2.3. Necessary Bandwidth
LIMIT

According to ETSI EN 300 422-1 v1.4.2(2011-08) section 8.4, the trum mask for all analogue systems
in the band. The -90 dBc point shall be +1 MHz from fc measured with an average detector. To comply,
a measured value shall fall below the mask limit as shown in figure 4.

The transmitter output spectrum shall be within the mask defined in figure 4. This mask may also be used for analogue.

dBc
0

k]

A0

I
a0
-40

100 1 i |
FE-1HHz FC-1.758 FE-BS2 FC FL+B/S2 FE+1./5B FC+1HHE

Figure 4: Spectrum mask for digital systems below 1 GHz

For the measurement uncertainty, see clause 10. The -90 dBc point shall be £1 MHz from fc measured with an average
detector,

TEST PROCEDURE

The arrangement of test equipment as shown in figure B.1 shall be used. Note that the noise meter
conforms to (quasieak) without weighting filter (flat).

With the Low Frequency (LF) audio signal generator set to 500 Hz, the audio input level to the DUT
shall be adjusted to 8 dB below the limiting threshold (-8 dB (lim)) as declared by the manufacturer.
The corresponding audio output level from the demodulator shall be measured and recorded.

The input impedance of the noise meter shall be sufficiently high to avoid more than 0,1 dB change in
input level when the meter is switched between input and output.

The audio input level shall be increased by 20 dB, i.e. to +12 dB (lim), and the corresponding change in
output level shall be measured.

It shall be checked that the audio output level has increased by < 10 dB.

If this condition is not met, the initial audio input level shall be increased from -8 dB (lim) in 1 dB steps
until the above condition is fulfilled, and the input level recorded in the test report. This level replaces
the value derived from the manufacturer's declaration and is defined as -8 dB (lim).

Measure the input level at the transmitter required to give +12 dB (lim).

The LF generator shall be replaced with the weighted noise source to Recommendation ITU-R
BS.559-2 [i.3], band-limited to 15 kHz as described in IEC 60244-13 [2], and the level shall be adjusted
such that the measured input to the transmitter corresponds to +12 dB (lim).

If the transmitter incorporates any ancillary coding or signalling channels (e.g. pilot-tones), these shall
be enabled prior to any spectral measurements.

If the transmitter incorporates more than one audio input, e.g. stereo systems, the second and
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subsequent channels shall be simultaneously driven from the same noise source, attenuated to a level
of -6 dB (lim).
The transmitter RF output spectrum shall be measured, using a spectrum analyser with the following

settings:

- centre frequency:
- dispersion (Span):

- Resolution BandWidth (RBW):

- Video BandWidth (VBW):

- detector:

TEST CONFIGURATION

RF Communications

Test Equipment+

fc: Transmitter (Tx) nominal frequency;
fc - 1 MHz to fc + 1 MHz;

1 kHz;

1 kHz;

Average hold.

" ELT+
Attenuators

TEST RESULTS

Spectrum Analyzers

Group-A

w Keysight Spectrum Analyzer - Swept SA

10 dBidiv ~ Ref 0.00 dBm
Log

N N N I A

PNO: Wide () Trig: Free Run
IFGain:Low

SENSE:PULSE| SOURCE OFF | /MNALIGN OFF
Avg Type: RMS
Avg|Held: 38/100

[11:09:00 AM

#Atten: 30 dB
Auto Tune

Center Freq
580.000000 MHz

StartFreq
579.000000 MHz

StopFreq
581.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

Scale Type

Span 2.000 MHz

Log Lin
Sweep 3.113s (1001 pts)|

STATUS

#VBW 1.0 kHz*

CHOO0
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0

w Keysight Spectrum Analyzer - Swept SA
1] RF 0 AC SENSE:PULSE] SOURCE OFF | /NALIGN OFF [ 11:10:33 AM Jul 20, 2023

Center Freq 585.000000 MHz ) Avg Type: RMS . Frequency
PASS P ) Trig: Free Run Avg|Hold: 7/100

#Atten: 30 dB
Auto Tune

CenterFreq
585.000000 MHz

StartFreq
584.000000 MHz

StopFreq
£86.000000 MHz

CF Step
200.000 kHz
Man

=
=3
{=]

Freq Offset
0 Hz

Scale Type

—
=]

Center $83.000 MHz Span 2.000 MHz

#Res BW 1.0 kHz #VBW 1.0 kHz* Sweep 3.113 s (1001 pts)
MsG| STATUS
CHO5

e Keysight Spectrum Analyzer - Swept SA ‘i“i“&l
I | RF Q AC SENSE:PULSE| SOURCE OFF | A\ALIGN OFF \11:11:07 AM Jul 20, 2023 F
Center Freq 589.000000 MHz ] Avg Type:RMS ¢ + ey

P e ) Trig: Free Run Avg|Hold: 6/100
PASS #Atten: 30 dB

Auto Tune

10 deidiv. Ref 0.00 dBm
Log

CenterFreq
589.000000 MHz

StartFreq
588.000000 MHz

StopFreq
£90.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Scale Type

Center 589.000 MHz Span 2.000 MHz |l Lin
#Res BW 1.0 kHz #VBW 1.0 kHz* Sweep 3.113 s (1001 pts) _

=

MSG STATUS

CHO09




V1.0

Page 25 of 44

Report

No.: CTL2303133041-WF

Group-B

s Keysight Spectrum Analyzer - Swept SA

> SENSE:PULSE| SOURCE OFF |

M\ALIGN OFF [11:11:42 AM Jul 20, 2023

RF
Center Freq 590.
PASS ,'dﬂ “* wAtten: 30 dB

10 dBidiv ~ Ref 0.00 dBm
Log

Nl I N I

#VBW 1.0 kHz*

Avg Type: RMS
.1 Trig: Free Run Avg|Held: 6/100

Span 2.000 MHz
Sweep 3.113 s (1001 pts)

STATUS

Frequency

0

Auto Tune

Center Freq
590.000000 MHz

StartFreq
589.000000 MHz

StopFreq
591.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

Scale Type

—
=]

CHOO0

s Keysight Spectrum Analyzer - Swept SA

> RF Q  AC SENSE:PULSE| SOURCE OFF |

M\ ALIGN OFF [11:12:13 AM Jul 20, 2023

Center Freq 595.000000 MHz
PASS z

10 dBidiv.  Ref 0.00 dBm
Log

Avg Type: RMS
. Trig: Free Run Avg|Hold: 6/100

Nl I N N A

#Res BW 1.0 kHz #VBW 1.0 kHz*

MSG

Span 2.000 MHz
Sweep 3.113 s (1001 pts)

STATUS

i
€
H

Frequency

Auto Tune

CenterFreq
595.000000 MHz

StartFreq
594.000000 MHz

StopFreq
596.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

Scale Type

og Lin

CHO5
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w Keysight Spectrum Analyzer - Swept SA

1 RF S AC
Center Freq 599.000000 MHz

PNO: Wide () Trig: Free Run Avg|Hold: 4/100
#Atten: 30 dB

PASS

10 dBidiv. Ref 0.00 dBm
Log

Center $99.000 MHz
#Res BW 1.0 kHz

MSG

IFGain:Low

SENSE:PULSE[ SOURCE OFF [ M\ALIGN OFF

#VBW 1.0 kHz*

Avg Type: RMS

Auto Tune

CenterFreq
599.000000 MHz

StartFreq
598.000000 MHz

StopFreq
600.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

Scale Type

Span 2.000 MHz [ Lin

Sweep 3.113 s (1001 pts) —

CHO09
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2.4. Transmitter spurious emissions

Limit

Spurious emissions are emissions outside the frequency range(s) of the equipment. The power of the
spurious emissions shall not exceed the limits of table as below:

State Frequency
47 MHz to 74 MHz Other Frequencies Frequencies above
87,5 MHz to 137 MHz below 1 000 MHz 1000 MHz

174 MHz to 230 MHz
470 MHz to 862 MHz
Operation 4 nW 250 nW 1T UW
Standby 2 nW 2nW 20 nW

Test Procedure

EUT shall be placed on a 0.8m high table for frequency below 1GHz

EUT shall be placed on a 1.5m high table for frequency above 1GHz, The test distance between
the receiving antenna and the EUT is 1m up to 4m, Set EUT in continuous transmitting with
maximum output power at test frequency.

The table was rotated from 0 to 360 degree to search the highest radiated emission.

Repeat step 3 to 4 for each polarization and test channel to find the worst emission level.

The results obtained are compared to the limits in order to prove compliance with the requirement.
Please refer to ETSI EN 300 422-1 V1.4.2 (2011-08) clause 6.1 for the test conditions.

Please refer to ETSI EN 300 422-1 V1.4.2 (2011-08) clause 8.4.2 for the measurement method.

N o o@bh @

Test Configuration

Effective Radiated Power measurement (30 MHz to 12.75 GHz)

Signal
Substitute Generstor
Artenna

P
4

SA

eceiving Antenna

SA

Receiving Antenna

Allenuator
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Test Results

Group-A
Channel: CHO0 Polarity: Horizontal
Radiated Emission Measurement
File :RF-RSE 3 Data #5764 Date: 2023067 Time: 200€:07
o dBm
1 EHI004RIT HF__

-An

50

Bl

-

™~ B

| ek
. }v..,.@'“”
3 i i
A0m PRy T T 2 W““ﬂr;"'h"w
I AR i T
1
I [T LA FT T, il

Site LAB Chamber 2 Polarization: Howizomtal Tempenature:  ZHC)
Limit: EM300422TXI(RF) Power: Humidifz  50%
EUT: Distance: 3m
MiN:  M6740

Mode: SB0MHz Tx
Maote:  SHENZHEN UIBI TECHNOLOGY CO.,LTD

Frequency |Reading | Factor | Lewel Limit |Ma'gln Height | Azimuth
Moo | “inbz) | (eBm) | (@8) | qdem) | (dBm) | @By |THOT| emh | tsegy [PYF| Remark
1 51.3005 -Tass | -24.1 0776 | 5400 |4376 | peak | 150 ECT
2 BE.4362 STREY | -2B4 | 10137 | 5400 (4737 | peak | 150 | 360 | P
3 1603455 -69.31 -26.10 | -95.41 =300 |5041) peak | 150 380 | P
4 3384001 -T1.38 | -2455 | -0594 | -3800 |50.04 | peak | 150 3|0 | P
5 5666223 | -6A.00 | <1052 | -BBS1 | -54.00 [34.51| peak | 150 | 360 | P
B 21305 -68.23 | -12.52 -80.75 | -36.00 |44.75| peak | 150 380 | P
Radiated Emission Measurement
File :RF-RSE 3 Data #5745 Data: 20ZV0EET Timeec 15:04:42
M0 dBm
o LILRIIER Rl il b )
an 2
| A
An
F
1
T fpoakc
5 ' S o
&0 % ,.l-‘"" -v-ur‘-h'*‘""‘"W a
WV T W
40 Do ot il
a0
-
0m
1 T VA [CUE] 0 00 Tt o
Site LAB Chamber 2 Polarization: Horizemtal Temperaturec  ZHC)
Limit: EN300422TX{RF) Power: Humidhe  50%
EUT: Distance: 3m
mMin: - M6740
Mode: S80MHz TX
ool SHENZHEN UIBI TECHNOLOGY CO.,LTD
Frequency | Reading | Factor | Lewel Limnit |Ma'gln Height | Azimuth
Mo | “hbz) | (Bm) | (@B) | (@Bm) | qdBm) | @E) |P| am) | tegy [PIF| Remark
1 1158777 -14.37 | -16.96 -31.33 | <3000 | 1.33 | peak | 150 380 | P
2 1rarao 1973 | 1276 -32.49 | -3000 | 249 | peak | 150 EC
3 2317395 -34.27 D47 -43.74 | -30000 | 1374 | peak | 150 JE0 | P
4 2897 344 -50.78 B -58.22 | -30000 | 2922 ) peak | 150 380 | P
5 5199960 -56.55 040 -56.95 | -3000 |26.95) peak | 150 3s0 | P
B 7098343 -57.56 B.12 -51.44 | -30000 | 21.44 | peak | 150 JE0 | P
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Channel: | CHO00 | Polarity: | Vertical
Radiated Emission Measurement
File :RF-RSE 3 Data #5765 Date: 202V0EET Tima: Zc08:H
g dim
N EM0MPITARF] |
B
£
E]
m
-0 B
| Aepesk
ﬁ“
-0 fu“ Y'i"“ﬁ
!3 I
0 ik " T W’*‘*""’" GN
e L g g e o
10
L) Rl [ (L 0 T Nl
Site LAB Chamber 2 Polarization: Vertical Temperature:  ZHC)
Limit: EN300422TX(RF) Power: Humidty:  50%
EUT: Distance: 3m
MMz M6740
Mode: S80MHz TX
Ml SHENZHEN UIBI TECHNOLOGY CO.LTD
Frequency | Reading | Factor | Lewel Limit |Ma'gln Height | Azimeth
Noo | iniz) | (eBm) | (@B) | dem) | (@Bm) | (a8) P9 | emb | tdegy |PVF| Remark
1 51.3005 -7355 | -24.21 | -B7.76 | -54.00 |43.76 | peak | 150 | 360 | P
2 110.5687 -T2 -2TH0 | -10051 | -54.00 |46.51 | peak | 150 g0 (P
3 1806488 -68.20 | -2r.a88 0608 | 5400 |4208 | peak | 150 380 | P
4 3629844 -T12T | -23.73 -05.00 | -36.00 |59.00 | peak | 150 380 | P
5 49,6507 -T0.33 | 181 -BE44 | 5400 |34.44 | peak | 150 380 | P
B 42 1305 -68.23 | 1252 -B0.75 | -36.00 |44.75| peak | 150 iE0 (P
Radiated Emission Measurement
Fike :RF-ASE 3 Data #5745 Data: 202V0EET T 19:06:07
o dEm
a0 LR UIEEEL AL 0]
i z ;
x
-0
3
i
40 i.-,,-‘_',-? lnfl‘f -
4 ' ALY g
&0 ){mwr*"‘“"""" f
g L e Sy
0 e i e
E]
a0
100,
RS TR [CEE] 0 00 im0 0
Site LAB Chamber 2 Polarization: Vertical Temparalures  ZSC)
Limit: EN300422TX(RF) Power: Humidiyz  50%
EUT: Distance: 3m
Wi:  M6740
Mode: S80MHz TX
Mole:  SHENZHEN UIBI TECHNOLOGY CO.,LTD
Frequency | Reading | Factor | Lewel Limit  |Margin Height | Azimeh
Mo. | “Uibz) | (@Bm) | (dB) | (d&m) | dBm) | By |0 em | wegy |PYF( Remark
1 M58.777 -AT.14 -16.96 -34.10 | -30.00 | 410 | peak | 150 o P
2 1737801 -23.00 | -12.76 -35.76 | -3000 | 576 | peak | 150 o P
3 F31T7.395 -36.100 847 -A547 | -30.00 | 1547 | peak | 150 o P
4 3044 573 -54.57 -1.83 -56.50 | -30.00 | 2650 | peak | 150 o P
5 BA26 8TT -56.52 am 5271 -30000 2271 peak | 150 a P
B 7098343 STTT B.12 -51.65 | -30.00 |2165| peak | 150 a P
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Channel: ; CHO09 ; Polarity: ; Horizontal
Radiated Emission Measurement
Fil (RF-RSE 3 Data #5760 Data: 202VOEET Timec 065
o dEm
| ENI0PZTARFY |
-an
T
&l
n
A 3 ak:
rf-v"“""“
a0 i A
; Ay
e “I\N"‘ "
100 WAL..H“"‘"‘“ i T P~ W 'KL\\_\"{""
A
Rl i [CEE] T 0. 0
Site LAB Chamber 2 Polarization: Horizomtal Temperature:  2HCH
Limit: EN300422TX(RF) Power: Humidt: — 50%
EUT: Distance: 3m
Min:  M6740
Mode: 5880MHz TX
MO SHENZHEN UIBI TECHNOLOGY CO..LTD
Frequency | Reading [ Factor | Lewvel Limit |Ma’gln Height | Azimum
Mo | UMbz} | (@Bm) | (dB) | (gBm) | j@Bm) | (dB) | TS| temy | g |PYF| Remark
1 B2.2128 -fRE2 | -25.04 | -BTHE | -54.00 |43.66 | peak | 150 [ P
2 17T13e26 | 6667 | -27.09 | -B3T76 | -3800 [57.76 | peak | 150 [ P
3 301424 | -6B52 | -25.77 | -B429 | -3600 |S58.20 | peak | 150 0 P
4 5889051 | -60.20 | 1681 | -720 | -54.00 |2520| peak | 150 o P
5 TI1ET34 | 5768 | 1726 | -74894 | 5400 |2084 | peak | 150 o P
B 9192866 | -68.00 | -1282 | -BOB2 | -36.00 |44.82 | peak | 150 0 P
Radiated Emission Measurement
File ‘RF.RSE 3 Data #5751 Date: 202V0EET Times 18:232:06
0 dBa
an 1 LICRIUIEE LA (R ]
a0
e IH{ ot
# 5; m'ﬂﬂr-'.*#
& EIARVWNMI‘}M h
™ PR e
| bR
E
-
10m
AT TR [CHE] [ Tl i
Site LAB Chamber 2 Polasization: Howizomtal Temperalure:  ZHC)
Limit: ENI00422TH(RF) Power: Humidify=  50%
EUT: Distance: 3m
Min:  M6740
Mode: 5890Hz TX
Nole!  SHENZHEN UIBI TECHNOLOGY CO.,LTD
Frequency | Reading | Factor | Lewel Limit  [Margin Height | Azimeth
Moo | “iikz) | eBm) | @B} | (@Bm) | (@Bm) | (@) |T| emp | tdegy |FYF| Remark
1 1177606 | -14.30 | <1679 | -31.18 | -30000 | 118 | peak | 150 | 360 | P
2 1766.038 | -19.48 | -12.54 | -3202 | -30000 | 202 | peak | 150 | 360 | P
3 355049 | -25.10 | 007 -34.17 | -30.00 | 417 | peak | 150 | 360 | P
4 madazz | 4725 | 831 -55.56 | -30.00 |2556 | peak | 150 | 360 | P
5 3531832 | 5493 | 412 -58.05 | -30.00 |2905| peak | 150 | 380 | P
] 5081.504 | -55.44 062 -56.06 | -30.00 |26.06 | peak | 150 | 360 | P
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Channel: | CHO09 | Polarity: | Vertical
Radiated Emission Measurement
File :RF-RSE 3 Data 25761 Date: 202V06ET Tima: FX07:12
o dBm
e Enmml:z1>al|nr__
-4
50
B
m
&
]
i .,,-J"'"'“ Apoak
™ . - \J\-nvﬂ
-
1 F MMW‘J )
'1'-'9*—,@-“5‘—”""*41*“ ket ..MW
1,
ke i [COE] il ok il 0id
Site LAB Chamber 2 Polarization: WVertical Temparature:  Z5C)
Limit: EN300422TXI(RF) Power: Humidifyz  50%
EUT: Distance: 3m
wiN:  M6740
Mode: S89MHz Tx
MO SHENZHEN UIBI TECHNOLOGY CO.LTD
Frequency | Reading | Factor | Lewel Linmnit |Ma'gln Height | Azimash
Moo | " nkz) | (Bm) | (@B) | dem) | (@Bm) | (g8 |TU| Gemb | tdegy |PF| Remark
1 54.2610 -T248 | -24.31 -96.79 | 5400 (4270 | peak | 150 Js0 | P
2 129421 -ToTe | -26.73 -87.52 | -3800 [61.52 | peak | 150 T
3 252678 | -6665 | -27.84 | -B449 | 5400 4040 | peak | 150 | 360 | P
4 4103825 -T0BS | -22.34 -8323 | -3800 |57.23 | peak | 150 JE0 (P
5 6542318 | -69.15 | -16.08 | -BF23 | 5400 |3323| peak | 150 | 360 | P
B 487610 -66.82 | -12.42 -TO.24 | -3500 [43.24 | peak | 150 JE0 (P
Radiated Emission Measurement
File :AF-RSE 3 Duta ;25750 Daie: 202V0EET Time: 1920034
o dEm
LLm N FELESL B
a0 -
® 2 i
40
-5l 5 J‘] I-.IP"t
.-& r"ﬂ-m"‘\r&‘\ ""JI“.M"L-*"'|¥r‘I
] £ i
T
g T Ll i W
TR L
-ail
E ]
100
AT T [LEE] [T T o
Site LAB Chamber 2 Polarization: WVertical Temperature:  ZHC)
Limit: EN300422TX(RF) Power: Humidty:  50%
EUT: Distance: 3m
M- M6740
Mode: S890Hz Tx
MO SHENZHEN UIBI TECHNOLOGY CO. LTD
Frequency |Reading | Factor | Lewel Limit  [Margin Height | Azimen
No. | “bz) | (@Bm) | (dB) | (dBm) | q@Bm) | (aE) | TS0 tem) | gy |PYF| Remark
1 1177606 A703 | -1679 | -3382 | -3000 | 382 | peak | 150 a P
2 1766.038 2418 | 1254 -36.72 | -3000 | 672 | peak | 150 a P
3 2355049 -31.00 407 -40.07 | -30.00 | 1007 | peak | 150 ] P
4 3962780 -55.79 -2.00 -57.79 | -30.00 |27.79| peak | 150 a P
5 6546382 -56.23 4.05 -5218 | -30.00 |2218| peak | 150 a P
B 9268 208 -58.54 5.07 -5347 | <3000 |2347 | peak | 150 i] P
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Group-B
Channel: | CHOO | Polarity: | Horizontal
Radiated Emission Measurement
File :AF-RSE 3 Data #5TET Date: 2023067 Times 2008:51
oo dEm
s ENI0MPITARE] |
-40
50
&0
-
i
-an X
-
A
a0 't E”INJ
T
00 i Miba l1, g Mrﬂ
.'.‘"'" i L uj‘.wﬂwr
A |
i1 B [T ] ["LE T O T (il
Site LAB Chamber 2 Polarization: Heosizontal Temparalures  ZHC)
Limit: ENI00L22TX{RF) Power: Humidty:  50%
EUT: Distance: 3m
MiN:  M6740
Mode: S00MMHz TX
Mote:  SHENZHEN UIBI TECHNOLOGY CO. LTD
Frequency | Reading | Factor | Lewel Limit  |Margin Height | Azimuth
Moo | “iibz) | eBm) | (@B} | idBm) | (gBmy | (@B) |PEU| temy | g |PAF| Remark
1 44 2752 -TATS | -24 -08.80 | -35.00 [6280) peak | 150 3s0 (P
2 119.0180 -T.61 -26.88 -08.49 | -3500 [6240) peak | 150 ECL
3 21301 | 6746 | -2751 | -B4.97 | 5400 (4007 | peak | 150 | 360 | P
4 4176411 -raan | -22.26 -85.16 | -35.00 [5916) peak | 150 3s0 | P
5 45,1195 ST | 18415 | -BO.44 | -B4.00 | 3544 | peak | 150 380 | P
B S48 7610 6725 | 1242 -TO.6T | -35.00 |[43.67 ) peak | 150 3s0 (P
Radiated Emission Measurement
File :RF-RSE 3 Data #5755 Date: 2023067 Timae: 15:30:00
o dEm
e F LI UEFFELEAL 3]
Eq ; I ) :
E ]
w ‘pj.
L P o e
. % 5 M lVrﬂ 1l
i W "“"U""nv‘- Pﬂw‘lh"u‘l"" e
. T
-an
-
“10m
R [CHE] [ T 0
Site LAB Chamber 2 Polarization: Hosfzomtal Temperature:  2HC)
Limit: EN300422TX{RF) Power: Humidih:  50%
EUT: Distanca: 2m
M- M6740
Mode: S90MHz TX
Mo  SHENZHEN UIBI TECHNOLOGY CO.,LTD
Frequency | Reading | Factor | Lewel Limit  |Margin Height | Azimash
No. | “MHz) | (@8m) | (dB) | (dBm) | (dBm) | (dB) |P| tem) | gy |PYF| Remark
1 11802321 1442 | -16.76 -31.18 | -3000 | 1.18 | peak | 150 ECT
2 1770109 | -18.87 | -1252 | -31.39 | -3000 | 1.39 | peak | 150 | 360 [P
3 2360.478 -26.39 -40z -35.41 -3000 | 541 | peak | 150 I
4 2951300 | 4793 | -B28 -56.21 | -3000 |26.21| peak | 150 | 360 | P
5 3539973 -55.80 -4.08 -58.89 | -3000 |29089 | peak | 150 g0 | P
B 6854 882 | -5T.02 5.46 -51.56 | -3000 |2156| peak | 150 | 360 | P
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Channel:

| CHOO0 | Polarity: | Vertical
Radiated Emission Measurement
File :AF-RSE 3 Data B576S Date: Z02ZV0EET Times 2008:38
oo dEm
s ENI0MPRTARE] |
-an
50
]
kT
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a0 ; hrﬂ"{.
3 3 Y
1
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! ht T ST Y
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Ee] (A [COE] FT Tl i
Site LAB Chamber 2 Polarization: Vertical Temporature:  25CH
Limit: EN300422TX({RF) Power: Humidty:  50%
EUT: Distance: 3m
MiN:  M6740
Mode: S00MHz TX
Mobe:  SHENZHEN UIBI TECHNOL OGY CO_LTD
Frequency | FResding | Factor Lewel Lirnit |Ma1;|ln Height | Azimuh
No. | “UMHz) | (aBm) | (dB) | (dBm) | (dBm) | (d8) |7 Gemh | e |FUF| Remark
1 43.5057 -T4.44 | -24.00 | -BB44 | -36.00 |6244 | peak | 150 | 360 | P
F] 8B.8326 -71.87 | -20.00 | -10097 | -54.00 |4687 | peak | 150 | 360 | P
3 1904050 | -68.81 | -2B.31 | -0742 | -54.00 4312 | peak | 150 | 380 | P
4 2951469 | -69.49 | -2586 | -8535 | -38600 |5035| peak | 150 | 360 | P
5 5587302 | -68.85 | -18.74 | -B6.59 | -54.00 3458 | peek | 150 | 360 | P
& ¢19.2886 | 6967 | -1282 | -B249 | -3800 4640 | peak | 150 | 380 | P
Radiated Emission Measurement
File :RF-ASE 3 Data #5754 Date: 202067 Tima: 15:28:35
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Site LAB Chamber 2 Polarization: WVertical Temporature:  Z5C)
Limit: ENI00422TH(RF) Power: Humidity:  50%
EUT: Distance: 3m
MiM:  M6740
Mode: S90MHz TX
NEl2:  CLENZHEN UIRI TEGHNOI OGY GO 1 TD
Fraquency Factor | Lewel Limit  |Margin Height | Azimesth
Mo | inbz) | (@Bm) | (@B) | (dBm) | (@Bm) | By |TOOT| emy | tsegy |PIF| Remark
1 177806 | 1603 | 1679 | -32.82 | -3000 | 2.82 | peak | 150 a P
2 17700109 | -29.34 | 1252 | -41.86 | -30.00 |[1186| peak | 150 a [
3 2360478 | -34.42 | 002 4344 | -30.00 1344 | peak | 150 a [
4 /53686 | -S4T1 -1.88 -56.69 | -30.00 |2660| peak | 150 a P
5 6039486 | -56.06 216 -53.90 | -30.00 |2390| peak | 150 a P
] 8356080 | -57.36 3.6 -54.10 | -30.00 |24.10| peak | 150 a P
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Channel: ; CHO09 ; Polarity: ; Horizontal
Radiated Emission Measurement
File: :RF-RSE 3 Data ;#5771 Dat: 202V0RET Timeec k0652
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Site LAB Chamber 2 Polarization: Horizomtal Tempenture:  ZHC)
Limit: EM300422TX(RF) Power: Humidty:  50%
EUT Distange: 3m
N M6740
Mode: SStedHz TX
Mate: | SHENZHEN UIBI TECHNOLOGY CO..LTD
Frequency | Reading | Factor | Lewel Limit |Ma'glr1 Height | Azimt
Mo. | “nitz) | jaBm) | idE) | (dBm) | (dBm) | j@E) |PC| emp | aepy [PIF| Remark
1 B5.5727 -T3.54 -25.84 -00.38 | -54.00 [45.38 ) peak | 150 3s0 | P
2 1322206 -69.55 | -26.24 0579 | -36.00 [59.70) peak | 150 EC N
3 25T A2 -65.88 | -26.94 0282 | -36.00 |56.82) peak | 150 3s0 | P
4 408 2480 -T1.23 | -2236 0559 | -36.00 [57.50) peak | 150 Is0 | P
5 6361340 -T046 | -16.24 -BE.70 | -54.00 [34.70) peak | 150 Js0 | P
B 48 7810 -67.35 | -1242 -TOTT | -36.00 [43.77 ) peak | 150 3B0 | P
Radiated Emission Measuremeant
File :RF-RSE 3 Data ;#5752 Data: 20ZV0EET Timec 15:24:24
0 dBm
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Site LAB Chamber 2 Polarization: Heorizental Temparalures  25C)
Limit: EN300422TX(RF) Power: Humidfy:  50%
EUT: Distance: 3m
MiN:  M6740
Mode: SShdHz TX
Nal  SHENZHEN UIBI TECHNOLOGY CO..LTD
Frequency | Reading | Factor | Lewel Limit  |Margin Height | Azimesth
Mo | “nikz) | (oBm) | (d8) | (@Bm) | (@Bm) | (aB) | 70| temy | iaegy |PHF| Remark
1 1196741 -14.45 | -16.60 | -31.05 | -3000 | 1.05 | peak | 150 o P
2 1794734 | -2216 | <1232 | -34.48 | -30000 | 4.48 | peak | 150 1] P
3 2393.316 -26.25 -BET -34.92 | -3000 | 492 | peak | 150 o P
4 2992 265 -49.68 -8.15 -57.83 | -30.00 | 2783 | peak | 150 o P
5 3881.504 -54.86 -2.04 -56.90 | -30.00 | 28080 | peak | 150 o P
B B426.87T -5553 3s -51.72 | -3000 | 2172 | peak | 150 o P
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Channel:

| CHO09 | Polarity: | Vertical
Radiated Emission Measurement
Fike ‘RF-RSE 3 Data #5770 Date: 202V0R5T Tire: 20:06:39
o dEm
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IO [T ] M=) T ) T il
Site LAB Chamber 2 Polarization: Vertical Tempeniure: 2T}
Limit: EN3I00422TX(|RF) Power: Humidtye:  50%
EUT: Distance: 3m
MM M6740
Mode: S00MHz TX
MO SHENZHEN UIRBI TEGHNOLOGY CO.LTD
Frequency |Reading | Factor | Lewel Limit  |Margin Height | Azimuh
Moo | Uobzy | @Bm) | (@B) | (@Bm) | @Bmy | @8y | PO temy | gy |PF| Remark
1 50.2324 -T3.34 2417 -a7.51 -54.00 (4351 ) peak | 150 3|0 | P
2 12,1305 -T0.24 -27.63 -8787 | -54.00 |4367 | peak | 150 380 | P
3 5T A2 -B5.88 | -26.94 -8282 | -38.00 |5682| peak | 150 ECT
4 451 1350 -Tad -21.87 -8328 | -3800 |5728| peak | 150 380 | P
5 606 856T 6748 | -17.66 -85.12 | -54.00 |3112 | peak | 150 3|0 | P
B 8. 7810 6735 | -12.42 -Ta.FT | <3600 |4377 | peak | 150 380 | P
Radiated Emission Measurement
File :AF-RSE 3 Data #5753 Datae: 202U0EET Tines 19:26:00
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Site LAB Chamber 2 Polarization: WVertical Temperature: 250}
Limit: EN300422TX{RF) Power: Humidh:  50%
EUT: Distance: 3m
MM M6740
Mode: 5990Hz TX
Mate:  SHENZHEN UIBI TECHNOLOGY CO..LTD
Fraquency Factor | Level Limit  [Margin Height | Azimuth
Mo | “inbz) | eBm) | (dE) | (dBm) | (@Bm) | (@B) [P0 | temy | iaeg) |FF| Remark
1 1196741 773 | 1660 | -3433 | -30000 | 4.33 | peak | 150 3|0 | P
2 1704734 -2TTe | 1232 -40.11 -30000 | 10011 | peak | 150 3|0 | P
3 2393316 -3.38 -BET -40.05 | -30000 [10.05) peak | 150 ECT
4 3899420 | 5500 | 178 -56.87 | -30000 | 2667 | peak | 150 | 360 | P
5 6067363 -56.53 235 -54.28 | -30000 |24.28 )| peak | 150 3|0 | P
B 9616.123 -57.74 T.49 -5025 | -30000 |20.25) peak | 150 380 | P
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2.5. Frequency Stability

Limit

The frequency tolerance of the carrier signal shall be maintained within £0.005% of the operating
frequency over a temperature variation of —20 degrees to +50 degrees C at normal supply voltage, and
for a variation in the primary supply voltage from 85% to 115% of the rated supply voltage at a
temperature of 20 degrees C. Battery operated equipment shall be tested using a new battery.

Test Procedure

a) Frequency stability versus environmental temperature

1. Setup asTest Configuration for frequencies measured at ambient temperature if it is within 15°Cto
25°C. Otherwise, an environmental chamber set for a temperature of 20°Cshall be used.

2. Turn on EUT and set SA center frequency to the right frequency needs to be measured. Then set
SA RBW to 3 kHz, VBW to 10kHz and frequency span to 500 kHz. Record this frequency to be a
reference.

3. Set the temperature of chamber to 50°C. Allow sufficient time (approximately 30 min) for the
temperature of the chamber to stabilize. While maintaining a constant temperature inside the
chamber, turn the EUT on and measure the EUT operating frequency.

4. Repeat step 2 with a 10°Cdecreased per stage until the lowest temperature -20°Cis measured,
record all measurement frequencies.

b) Frequency stability versus input voltage

1. Setup asTest Configuration for frequencies measured at ambient temperature if it is within 15°Cto
25°C. Otherwise, an environmental chamber set for a temperature of 20°Cshall be used. Install
new batteries in the EUT.

2. Set SA center frequency to the right frequency needs to be measured. Then set SA RBW to 3kHz,
VBW to 10kHz and frequency span to 500 kHz. Record this frequency to be a reference.

3. For non hand carried, battery operated device, supply the EUT primary voltage with 85 and 115
percent of the nominal value and record the frequency.

Test Configuration

Temperature Chamber

Spectrum analyzer EUT

L]

Att.

Variable Power Supply
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Test Results
Group-A
Reference Frequency: 580MHz
Frequenc Frequenc
Voltage (V) Tem‘()%r)at”re eqrror ’ Tolgrancg Limit (%) Result
(MHz) (%)
-20 0.01815 0.00349%
-10 0.01842 0.00354%
0 0.01725 0.00332%
3.0 10 0.01792 0.00345%
20 0.01820 0.00350% £0.005 "
30 0.01762 0.00339%
40 0.01743 0.00335%
50 0.01827 0.00351%
3.3 25 0.01910 0.00367%
2.7 25 0.01914 0.00368%
Group-B
Reference Frequency: 590MHz
Frequenc Frequenc
Voltage (V) Tem?%r)a ture tgrror ’ Tolgrancey Limit (%) Result
(MHz) (%)
-20 0.01808 0.00347%
-10 0.01838 0.00352%
0 0.01716 0.00328%
3.0 10 0.01786 0.00343%
20 0.01814 0.00347% £0.005 PASS
30 0.01752 0.00326%
40 0.01734 0.00334%
50 0.01821 0.00350%
3.3 25 0.01915 0.00364%
2.7 25 0.01917 0.00361%

Note: The report tests all channel data, but this report only records the worst channel data.
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3. Test Setup Photos of the EUT
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4. External and Internal Photos of the EUT
External Photos of EUT
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Internal Photos of EUT
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